

遵义市倍缘化工有限责任公司

ZUNYI SHI BEI YUAN CHEMICAL ENGINEERING CO.,LTD

检验报告单

CERTIFICATE OF ANALYSIS

PRODUCT	TANNIC ACID	SAMPLE DATE	2019.07.29
BATCH NO.	20190702	TESTED DATE	2019.07.29
CRITERIA	FOOD GRADE		
ITEMS	SPECIFICATION	TEST RESULT	
APPEARANCE	LIGHT YELLOW POWDER	LIGHT YELLOW POWDER	
LOSS ON DRYING	9.0% MAX.	7.48%	
RESIDUE ON IGNITION	1.0% MAX.	0.032%	
ARSENIC	3PPM MAX.	PASS TEST	
PB	5PPM MAX.	PASS TEST	
HEAVY METAL	20PPM MAX.	PASS TEST	
GUM OR DEXTRIN TEST	UP TO GRADE	PASS TEST	
GALLIC ACID	2.5% MAX.	PASS TEST	
RESIN TEST	UP TO GRADE	PASS TEST	
MANU. DATE	2019.07.28		
EXPIRY DATE	2022.07.27		
BATCH WEIGHT	1000KG		
PURITY	96.0% MIN.	96.67%	
CONCLUSION	PASSED		

CHECKER:

檢01

ANALYST:

檢02